

भारतीय पैकेजिंग संस्थान INDIAN INSTITUTE OF PACKAGING



An autonomous body under Ministry Of Commerce & Industry. Govt. Of India

E-2 MIDC AREA, POST BOX NO. 9432, ANDHERI (EAST), MUMBAI - 400 093.

Tel. : 91-22-2821 9803 / 9469 / 6751, 2832 9623, 2839 1506, 2825 4631

Fax : 91-22-2832 8178, 2837 5302 • URL : <http://www.iip-in.com>

E-mail : labiip@iip-in.com, materiallab@iip-in.com, transportlab@iip-in.com

LABORATORY TEST REPORT

Title: Test Report

Form/Format No.: 32

Test Report No:

IIP/481/14/LAB/M-5

Page 1 of 2

Date: 27/08/2014

1. Title of the test:

Grammage

2. Sample received from:

a) Name & Address:

M/s. Akshay Incorporation
D-70, Angol Industrial Estate,
Udyambag, Belgaum 590 008.

b) Contact Person:

Mr. Rayappa K.

c) Ref. No. & Date:

Nil & dated: 05/08/2014

3. Test Duration:

a) Date of Start of Test:

13/08/2014

b) Date of Completion of Test:

21/08/2014

4. Sample Description:

Two samples said to be plastic roll & paper sheets and marked as below.

5. Sampling Plan:

Sampling done by the party

6. Environmental Test Condition:

27±1°C & 65 ±2% RH

7. Test/Results:

| <u>Test</u> | <u>Unit</u> | <u>Results Obtained</u> | | <u>Tested as per</u> |
|---|-------------|------------------------------|------------------------------|---------------------------|
| | | <u>Sample marked as</u> | | |
| | | <u>Platic Roll</u> | <u>Paper Sheet</u> | |
| 1. Salt Spray Test (with 5% NaCl Solution for 48 h) | - | No Corrosion was observed | - | ASTM B 117-11 |
| 2. VIA Test (at 40°C for 120 h) | - | - | No Corrosion was observed | IS: 6263: 1972 RA 2009 |

Test Specification: N.A.

TESTED BY: 


ASST. BY./JT. DIRECTOR

.....2

Dr. S. K. Chattopadhyay
Prof. & Additional Director

HEAD
LABORATORIES DIVISION

This report is for Private use only. Not to be used for Publicity or Litigation

Testing laboratories of Mumbai are accredited to NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation. Govt. of India for specified tests.

IIP CENTERS :

CHENNAI Tel : 044 - 2496 1560
iipchennai@iip-in.com

KOLKATA Tel : 033 - 2367 0763 / 6016
iipkolkata@iip-in.com

NEW DELHI Tel : 011 - 2216 6703
iipdelhi@iip-in.com

HYDERABAD Tel : 040 - 2381 4321
iiphyd@iip-in.com



An autonomous body under Ministry Of Commerce & Industry. Govt. Of India

E-2 MIDC AREA, POST BOX NO. 9432, ANDHERI (EAST), MUMBAI - 400 093.

Tel. : 91-22-2821 9803 / 9469 / 6751, 2832 9623, 2839 1506, 2825 4631

Fax : 91-22-2832 8178, 2837 5302 • URL : <http://www.iip-in.com>

E-mail : labiip@iip-in.com, materiallab@iip-in.com, transportlab@iip-in.com

LABORATORY TEST REPORT

Title: Test Report

Form/Format No.: 32

Test Report No: IIP/481/14/LAB/M-5

Page 2 of 2

Date: 27/08/2014

9. General Remark

9.1 This test report cannot be reproduced except in full, without written approval of the lab. Not applicable-when part report is given-due to failure of the machine or test in progress.

9.2 Sampling done by the party. The test samples are submitted by the client. The sample descriptions provided in the test certificate are based on declaration by the party.

9.3 The report pertains to submitted samples only. : Yes

Dr. S. K. Chattopadhyay
Prof. & Additional Director

TESTED BY :

ASST. BY. JT. DIRECTOR

This report is for Private use only. Not to be used for Publicity or Litigation

HEAD
LABORATORIES DIVISION

Testing laboratories of Mumbai are accredited to NABL, BIS, Directorate General of Shipping and Directorate General of Civil Aviation. Govt. of India for specified tests.

IIP CENTERS :

CHENNAI Tel : 044 - 2496 1560
iipchennai@iip-in.com

KOLKATA Tel : 033 - 2367 0763 / 6016
iipkolkata@iip-in.com

NEW DELHI Tel : 011 - 2216 6703
iipdelhi@iip-in.com

HYDERABAD Tel : 040 - 2381 4321
iiphyd@iip-in.com